
  

State of Florida 

 
 

Public Service Commission 
CAPITAL CIRCLE OFFICE CENTER ● 2540 SHUMARD OAK BOULEVARD 

TALLAHASSEE, FLORIDA 32399-0850 

-M-E-M-O-R-A-N-D-U-M- 
 

DATE: January 26, 2006 

TO: Director, Division of the Commission Clerk & Administrative Services (Bayó) 

FROM: Division of Economic Regulation (Fletcher, Lester, Lingo, Lowe, Massoudi, 
Merta, Rendell, Willis) 
Office of the General Counsel (Gervasi) 

RE: Docket No. 050281-WS – Application for increase in water and wastewater rates 
in Volusia County by Plantation Bay Utility Company. 

AGENDA: 02/07/06 – Regular Agenda – Proposed Agency Action except for Issues 35, 37 
and 38 - Interested Persons May Participate 

COMMISSIONERS ASSIGNED: All Commissioners 
[...]
factor in a rate case.  It does, in fact, review whether a utility is in compliance 
with DEP requirements.  When asked about using sizing criteria in making used 
and useful calculations, witness Seidman stated that they are to be considered 
only to the extent that the company has to meet those standards to be issued a 
permit and continued to meet the standards. 



Docket No. 050281-WS   
Date: January 26, 2006 
 

 - 18 - 

Further, as stated in Order No. PSC-03-1440-FOF-WS, at 65, “The DEP sizing rule 
would be more appropriately used to determine if the company has met the standards necessary 
for DEP permitting, not used and useful evaluations.”  Therefore, staff does not agree that the 
amount of 65,550 gallons should be added to the actual demand for water. 
 
 In its MFRs (Schedule, F5, p. 2 of 2), the utility stated that the single maximum day 
occurred on March 31, 2004 which was 372,000 gallons.  The utility claimed that on that day the 
utility lost 250,000 gallons of water because of a fire hydrant being knocked over during 
construction.  In its MFRs, the utility also stated that May had the five highest days with no 
mitigating incidents.  The utility then stated that the maximum-day water demand (MDD) 
without unusual occurrences was 263,000 gallons and took place on August 11, 2004.  
Therefore, the utility used 263,000 gallons in its U&U calculations.  
 
  Staff disagrees with the utility’s choice of this month for MDD.  Since the average daily 
flow for August 2004 was 142,800 gallons per day, staff believes that 263,000 gallons usage of 
water in the month of August 2004 also is an anomaly.  Consistent with the Commission’s 
findings in Order No. PSC-03-1440-FOF-WS, for systems with storage, the single maximum day 
flow during the test year, as reflected in the utility’s DEP monthly operating reports (MORs), 
should be used to quantify demand unless it appears that some extraordinary event, such as a 
main break or a fire, occurred during the period.  If such an anomaly is believed to have occurred 
during the single maximum day in the test period, the average of the five highest days within a 
30 day period during the test year should be used.  Therefore, staff believes that it would be 
appropriate to use the average of the five highest days in the month of May 2004.  
 
Staff’s Calculation of the Water Treatment Plant U&U Percentage  
 
 Staff calculated the used and useful percentage for Plantation’s WTP by taking the 
average five highest day flow, plus a growth allowance, fire flow, and subtracted excessive 
unaccounted for water, divided by the capacity of the system. 
 

The firm reliable capacity is calculated by using the capacity of the wells with removing 
the largest well (175 gpm).  Considering the other three lower volume capacity wells with 175 
gpm, 150 gpm and 150 gpm times a normal 12 hour day (342,000 gpd), plus the ground storage 
capacity (400,000 gallons), minus maintaining a minimum level in the tank of three feet above 
the intake pipe while pumping for safe and reliable operating purposes (72,000 gallons per 
utility’s request in its MFRs), the firm reliable capacity of the plant was determined to be 
670,000 gpd, as shown in Attachment A, Page 1 of 4.  

 As stated previously, for systems with adequate storage, the single maximum day shall be 
used if it is clear that no anomaly occurred on that day.  If an anomaly occurred that day, the 
average of the five highest days within a 30 day period in the test year shall be used. Staff 
determined that the maximum day without unusual occurrences would be in the month of May 
2004.  Therefore, the average of the five highest days within a 30 day period which occurred in 
the month of May was determined to be 221,000 gpd.  The average daily flow for year 2004 was 
determined to be 158,296 gpd.  



Docket No. 050281-WS   
Date: January 26, 2006 
 

 - 19 - 

 As it is discussed in Issue 1, due to the high growth in the service area, staff has used a 
2006 projected test year.  The following steps are taken to calculate the average of the five 
highest days flow, average daily flow, and growth for projected year 2006:  
 
Projected Average Five Highest Day Flow 
 
 First, the maximum amount of water used per ERC (Equivalent Residential Connection) 
in May 2004 was calculated by using the average five maximum day flow in May 2004 (221,000 
gallons per day) divided by total ERCs (1,058 ERCs residential plus 33 ERCs general services = 
1,091 ERCs) in May 2004. The average five maximum day flow per ERC for 2004 was 
determined to be 202.566 gpd per ERC.  
 
 Then, to determine the projected average of the five highest days flow for 2006, the 
average five maximum day flow per ERC in May 2004 (202.566 gpd per ERCs) was multiplied 
by total ERCs (1,556 ERCs residential plus 33 ERCs general services = 1,589 ERCs) in May 
2006. The projected average five highest day flow for 2006 was determined to be 321,877 gpd, 
as shown in Attachment A, Page 1 of 4. 
 
Projected Average Daily Flow 
 
 According to the utility’s Monthly Operating Reports (MOR), the average daily flow was 
determined to be 158,296 gpd.  The average daily flow per ERC in year 2004 was calculated by 
average daily flow in year 2004 (158,296 gpd) divided by the average ERCs from January 2004 
through December 2004 (1,133 ERCs). The average daily flow per ERC in year 2004 was 
determined to be 139.71 gpd per ERC. 
 
 Then, to determine the projected average daily flow for 2006, the average daily flow per 
ERC in year 2004 (139.71 gpd per ERC) was multiplied by the average ERCs from January 2006 
through December 2006 (1,629 ERCs). The projected average daily flow for 2006 was 
determined to be 227,168 gpd, as shown in Attachment A, Page 1 of 4. 
 
Fire Flow Capacity 
 
 The utility provides fire protection via fire hydrants throughout the distribution system. 
The Volusia County fire code requires a minimum of 500 gpm, sustainable for a period of 4 
hours (120,000 gpd) which is considered in the calculations. 
 
Projected Growth 
 
 The projected average connections for 2006 was determined to be 1,629 ERCs.  The 
anticipated growth for the following year was calculated by regression analysis to be 167 ERCs.  
Since this growth rate exceeds the 5% per year limit provided by Section 367.081(2)(a)2.b., F.S., 
the customer growth in ERCs was calculated  by using the statuary 5% per year cap of the 
projected average connections in 2006 (1,629 ERCS) for the 5 year period.  The projected 
customer growth for the 5-year period was determined to be 450 ERCs and 88,917 gpd, as shown 
in Attachment A, Page 1 of 4. 



Docket No. 050281-WS   
Date: January 26, 2006 
 

 - 20 - 

  Projected Excessive Unaccounted for Water (EUW) 
 

 Based on the utility’s provided information and from the flow analysis, there does not 
appear to be excessive unaccounted for water in year 2004.  Staff assumes that the pipes would 
be maintained properly and as a result recommends that the excessive unaccounted water would 
be zero in year 2006.  

Projected Used and Useful Percentage for Water Treatment Plant 
 
 For the foregoing reasons, staff recommends the projected used and useful percentage for 
the water treatment plant should be 79.22%, as shown in Attachment A, Page 1 of 4.  
 
Water Distribution System 
 

In its MFRs (Schedule, F7, p. 1 of 1), the utility stated that the water distribution system 
has the potential of serving 1,448 customers or lots (Residential plus general services) in 2004. 
Based on the utility’s service area map, staff believes that 11 lots of the 1,448 lots are occupied 
by general service customers.  Therefore, 1,437 lots (1,448 - 11) would be occupied by 
residential customers, which is estimated to be 1,437 ERCs.  Based on the projected ERCs for 
2006, the general service customers were found to have 33 ERCs.  Therefore, the water 
distribution system has the potential of serving 1,470 ERCs (1,437 + 33) in 2004. 

 
Based on the utility’s response to the first data request dated October 12, 2005, Exhibit 

“L”, 216 lots were added in 2005 and 544 lots are estimated to be added in year 2006.  
Therefore, the total capacity of the lines in ERCs would be 2,230 ERCs (1,470 + 216 + 544). 

 
The projected average number of connections in 2006 was determined to be 1,629 ERCs.  

The projected customer growth for the 5-year period was determined to be 450 ERCs. By the 
formula approach, staff calculates the distribution system to be 93.23% used and useful 
(Attachment A, Page 2 of 4). 
 
Wastewater Treatment Plant  
 

In its MFRs, the utility did not provide a calculation to determine its used and useful 
percentage for the wastewater treatment plant.  Instead, it stated that its plant is permitted as a 
slow rate public spray irrigation system.  As such, the entire plant is considered a reuse project as 
defined in Section 403.064, F.S.  Therefore, under the provisions of Section 367.0817(3), F.S., 
the treatment plant is 100% used and useful and its cost is fully recoverable. 

 
The WWTP has been permitted to operate at a capacity of 475,000 gpd annual average 

daily flow (AADF), utilizing the extended aeration activated sludge process.  The treatment takes 
place in a series of modular concrete tanks.  The plant consists of flow equalization, influent bar 
screen, three aeration tanks with a total capacity of 453,900 gallons, one 122,500 gallon clarifier, 
one 56,100 gallon aerobic digester, one 240 square foot gravity sand filter consisting of three 
cells and a 16,100 gallon mud well and one 52,600 gallon chlorine contact chamber.  Residuals 
are transported to a residuals management facility for land application. 



Docket No. 050281-WS   
Date: January 26, 2006 
 

 - 21 - 

Reuse 
 
The utility’s reuse facility has been permitted to operate at a capacity of 475,000 gpd 

AADF and is a slow-rate Part III public access spray irrigation system (R-001). This reuse 
system consists of a 1,700,000 gallon holding pond and provides irrigation to the 75 acre 
Plantation Bay Golf Course.  

 
In its filing the utility stated that its wastewater treatment plants and collection systems 

are 100% used and useful, but did not provide a calculation.  In its MFRs (Schedule, F6, p. 1 of 
2), the utility evaluated its WWTP to be 100% used and useful because the plant is a reuse 
project as defined in Section 403.064, F.S.  In addition, its permitted reuse capacity matches the 
total permitted capacity of the treatment portion of the facility. 

 
 Staff disagrees that simply because the utility provides reuse that its existing WWTP is 
100% U&U.  In a rate case filed by the utility, the burden is on the utility to prove that the 
requested rate increase is warranted.  Florida Power Corp. v. Cresse, 413 So. 2d 1187, 1191 (Fla. 
1982) (finding that the burden of proof in a Commission proceeding is always on a utility 
seeking a rate change, and upon other parties seeking to change established rates).  Pursuant to 
Rule 25-30.115, F.A.C., water and wastewater utilities are required to maintain their accounts 
and records in conformance with the National Association of Regulatory Utility Commissioners 
(NARUC) Uniform System of Accounts (USOA).  One of the primary reasons for the 1996 
revision to the USOA was to provide accounts for reuse plant and regulatory assets and 
liabilities.  Therefore, since 1996, the Uniform System of Accounts has specifically delineated 
plant accounts for reuse water treatment, disposal and distribution functions. The majority of the 
accounting requirements or accounts did not change from the 1984 version. 
 
 Staff requested information separating the reuse plant by primary account.  In response to 
staff’s data request, the utility indicated that the construction was completed in 1986, which was 
ten years before NARUC recognized and required separate accounting treatment for reuse 
infrastructure.  The utility indicated that there was no requirement to reclassify its reuse plant 
items into the new accounts provided for in the USOA’s 1996 revision.  However, the utility did 
provide the information necessary to separate the reuse components by primary account.  Staff 
agrees that the utility was not required to adjust its books to reflect the reuse facilities when the 
USOA was revised.  However, the utility was able to provide the information in its response to 
staffs’ data request.  
 
 Pursuant to Section 367.0817, F.S., the Commission shall allow recovery of the prudent 
costs of a reuse project through rates. It has been the Commission’s practice to consider the 
wastewater treatment plant and collection lines separate from the reuse portion of these facilities 
in determining used and useful.  See Orders Nos. PSC-04-0363-PAA-SU, issued April 5, 2004 in 
Docket No. 020408-SU, In Re:  Application for rate increase in Seminole County by Alafaya 
Utilities, Inc.; and  PSC-03-0602-PAA-SU, issued May 13, 2003 in Docket No. 020409-SU, In 
Re: Application for rate increase in Charlotte County by Utilities, Inc. of Sandalhaven.  It should 
be noted that Mr. Seidman was also the consultant who participated in both Dockets Nos. 
020408-SU and 020409-SU.  Therefore, consistent with prior Commission decisions, staff is 



Docket No. 050281-WS   
Date: January 26, 2006 
 

 - 22 - 

recommending that the specific reuse components identified by the utility be considered 100% 
used and useful. 
 
 Further, in the last two proceedings involving Plantation, a used an useful percentage was 
applied to the entire wastewater treatment and collection systems.  The utility did not indicate in 
either of its last proceedings that there were reuse components.  See Orders Nos. PSC-02-1449-
PAA-WS, issued October 21, 2002 in Docket No. 011451-WS, In Re: Investigation of water and 
wastewater rates for possible overearnings by Plantation Bay Utility Co. in Volusia County, and 
PSC-96-0934-FOF-WS, issued July 18, 1996, in Docket No. 951296-WS, In Re: Application for 
a staff-assisted rate case in Volusia County by Plantation Bay Utility Co. 
 
 Therefore, consistent with past Commission practice, staff recommends that only the 
portions of the wastewater systems which are considered reuse components should be considered 
100% used and useful. Further, the utility should be required to make the appropriate 
adjustments to reflect this reuse plant in the appropriate reuse plant accounts.  Pursuant to 
Section 367.0817(3), F.S., the Commission allows recovery of reuse costs from the utility’s 
water, wastewater, reuse customers or any combination thereof.  Although staff is not 
recommending an allocation in this instant proceeding, the possibility exists in future 
proceedings.  If the circumstances warrant such a future allocation, such as the necessity of more 
conservation water rates, this plant will need to be reflected in the appropriate reuse plant 
accounts. 
  
Staff’s Calculation of the Wastewater Treatment Plant U&U Percentage 

 
 Staff calculated the used and useful percentage for wastewater by taking the average 
daily flow, plus a growth allowance, and subtracted excessive infiltration or inflow, divided by 
the permitted capacity of plant. 

  
The WWTP has been permitted to operate at a capacity of 475,000 gpd annual average 

daily flow (AADF), utilizing the extended aeration activated sludge process.  Due to the high 
growth in the service area, staff also has projected the test year to be 2006 for WWTP.  The 
following steps are taken to calculate the average daily flow and growth for the projected year 
2006. 

 
Projected Average Daily Flow 
 
 According to the utility’s MORs, the average daily flow (AADF) was determined to be 
109,709.59 gpd.  The average daily flow per ERC in year 2004 was calculated by taking the 
average daily flow in year 2004 (109,709.59 gpd) and dividing it by the average ERCs from 
January 2004 through December 2004 (1,013 ERCs).   The average daily flow per ERC in year 